ASSEMBLY

No | QTY DESCRIPTION PART No. [poC e
| | COVER MOCHA-REPLACEMENT AMERICA-03 202820
. [COVER MOCHA-REPLACEMENT AMERICA-WITH LIGHTS-03] 202860 |
COVER SLATE-REPLACEMENT AMERICA-03 202819
——— COVER SLATE-REPLACEMENT AMERICA-WITH LIGHTS-03| 20286
REPLACEMENT MOTOR SIDE FRAME ASSY-MOCHA 2013217
SEAL-33"-GEN 3 | 5 | | [MOTOR SIDE FRAME ASS'Y-SLATE 201365 |\ ¢\ oo
MOTOR SIDE FRAME ASS‘Y-EUR-MOCHA 204113
MOTOR SIDE FRAME ASS‘Y-EUR-SLATE 204115
Qiz L |, [POST_ASS™Y NO.3-MOCHA 201329 | oo
— POST ASS’Y NO.3-SLATE 201368
<l g . | | [POST_ASS’Y NO.4-moCHA 201330 [ ¢ o)
g POST ASS’Y NO.4-SLATE 201369
4 ' | s |, [FRAME-86-38-2.5-2470-W/HOLES-MOCHA- | 20022 |
| FRAME-86-38-2.5-2470-W/HOLES-SLATE - | 20024
o | , |FRAME-86-38-2.5-490-W/HOLES-MOCHA- | 200248 [
FRAME-86-38-2.5-490-W/HOLES-SLATE- | 200249
THESE PARTS AND THE FASTENERS | 7 || [ENTRANCE-SIDE FRAME ASS'Y-MOCHA 201333 [ o oo
ARE INCLUDED IN THE PARTS BOX ENTRANCE-SIDE FRAME ASS’Y-SLATE 201371
s 8 [ 2 [TUBE-19-19-1.6-2423-DRIVE SHAFT WITH ORINGS 203877 | N/A
9 | 1 [cOVANA SEAL-33"-GEN 3-KIT 212596 | N/A
__ 0 gﬁléggAkNécggggngs o | | [PARTS BOX FOR COVANA-MOCHA 201146 | o
SEE DRAWING P-25043 PARTS BOX FOR COVANA-SLATE 201147
WINTER SEAL-MOCHA (COVANA C2) 200265 | N/A
(POST ASS’Y NO.2) Il | 4 [WINTER SEAL-SLATE (COVANA C2) 200266 | N/A
COV-0AS-ALL WEATHER SEAL (COVANA C3) 204046 | N/A
— ° * ONLY FOR STANDARD CONFIGURATION WHEN THE OPERATOR 1S
INSTALLED ON THE SHORT SIDE. FOR LONG SIDE (LS)
° OPTIONAL CONFIGURATION, SEE DRAWING OASIS-SP2
= DESCRIPTION PART No.
—= COVANA MOCHA-03 202587
COVANA MOCHA-03 WITH LIGHTS 201167
COVANA SLATE-03 202713
COVANA SLATE-03 WITH LIGHTS 201168
_ COVANA MOCHA-EUR-03 204091
e COVANA MOCHA-EUR-03 WITH LIGHTS 204090
COVANA SLATE-EUR-03 204092
EUR-03 WITH LIGHTS 204093

° COVANA SLATE-

COVANA GEN 3 SPARE PARTS

TITLE

(POST ASS’Y NO. 1) FASTENERS ARE INCLUDED
IN THE PARTS BOX

TOLERANC(S
1F NOT SPECIFICO

MICLE  SEE TABLE

MATERIAL: FINISH:

DRAWN BYJCHECK BYAPP. BY: [DATE: SCALT oW ¥
NO. | DATE REVISION BY | JA. ML. [2013/04/16 6 N.T.S. |oASIS-sP1




0

REPLACEMENT
SEAL-33"-GEN 3

THESE PARTS AND THE FASTENERS

ARE

INCLUDED

IN THE PARTS BOX

0

(POST ASS’Y NO.2)

S——

(POST ASS“Y NO. 1)
FASTENERS ARE

INCLUDED

IN THE PARTS BOX

OPTIONAL ACCESSORIES
SHADES AND SCREENS
SEE DRAWING P-25043

o0

No | QTY DESCRIPTION PART No. ﬁﬁﬁﬁyﬁh!
COVER MOCHA-REPLACEMENT AMERICA-03 202820
. [COVER MOCHA-REPLACEMENT AMERTCA-WITH LIGHTS-03 | 202860 |
COVER SLATE-REPLACEMENT AMERICA-03 202819
COVER SLATE-REPLACEMENT AMERICA-WITH LIGHTS-03 | 202861
MOTOR SIDE FRAME ASS Y-MOCHA-LS 202866
, | | [MOTOR SIDE FRAME ASS"Y-SLATE-LS 202865 | |\ oic o
MOTOR SIDE FRAME ASS'Y-EUR-MOCHA-LS 204114
MOTOR SIDE FRAME ASS Y-EUR-SLATE-LS 204116
. || [POST_ASS™Y No.3-MockA 201329 |
POST ASS Y NO.3-SLATE 201368
. | | [POST ASS"Y No_4-moCkA 201330 | o
POST ASS'Y NO.4-SLATE 201369
o | , [ERAME-86-38-2.5-2337 W/HOLES MOCHA-1-LS 20800 [
FRAME-86-38-2 5-2337-W/HOLES-SLATE-1-LS 202799
o |, [FRAME-86-38-2.5-430 W/HOLES MOCHA-| 200248 |
FRAME-86-38-2 5-490-W/HOLES - SLATE - | 200249
|, [ENTRANCE-SIDE FRAME ASS"Y-MOCHA-LS 202867 |
ENTRANCE-S IDE FRAME ASS Y-SLATE-LS 202868
8 | 2 |TUBE-19-19-1.6-2289-DRIVE SHAFT WITH O-RINGS | 203888 | N/A
9 | | |COVANA SEAL-33"-GEN 3-KIT 212596 | N/A
o | [PARTS Box FOR COVANA-MoCHA 201146 | o
PARTS BOX FOR COVANA-SLATE 201147
WINTER SEAL-MOCHA  (COVANAC2) 200265 | N/A
11 | 4 [WINTER SEAL-SLATE  (COVANAC2) 200266 | N/A
ALL WEATHER SEAL __ (COVANAC3) 204046 | N/A
* ONLY FOR OPTIONAL CONFIGURATION WHEN THE OPERATOR IS
INSTALLED ON THE LONG SIDE (LS)
FOR STANDARD CONF IGURATION, SEE DRAWING OASIS-SP1
DESCRIPTION PART No.
COVANA MOCHA-03-LS 202715
COVANA MOCHA-03-LS-WITH LIGHTS 202716
COVANA SLATE-03-LS 202114
COVANA SLATE-03-LS-WITH LIGHTS 202711

COVANA MOCHA-EUR-03-L3S

COVANA MOCHA-EUR-03 WITH LIGHTS-LS

COVANA SLATE-EUR-03-LS

COVANA SLATE-EUR-03 WITH LIGHTS-LS

TITLE

COVANA GEN 3-LS SPARE PARTS

NO.

DATE

REVISION

BY

é MATERIAL : FINISH:
ST SEE TABLE[ S
DRAWN BY:|CHECK BY:APP. BY: |DATE: SCALE OWG. REV. PAGE
JA. ML. [2013/04/26 6 N.T.S. [oAsIS-sP2 171




DETAIL A

DETAIL A

SEE
DETAIL B

DETAIL B

€v062-d

NO.

DATE

REVISION

BY

No DESCRIPTION PART No.
ROLLER SHADE FABRIC 88.25"-15"-MOCHA(KIT) 189541
ROLLER SHADE FABRIC 88.25"-15"-SLATE(KIT) 189543
ROLLER SHADE FULL SCREEN 88.25"-79"-MOCHA(KIT) 214291
| ROLLER SHADE FULL SCREEN 88.25"-719"-SLATE(KIT) 214296
ROLLER SHADE SCREEN 88.25"-ZEN(KIT)-MOCHA 211186
ROLLER SHADE SCREEN 88.25"-ZEN(KIT)-SLATE 211181
ROLLER SHADE FABRIC 88.25"-1SLAND-MOCHA(KIT) 211190
ROLLER SHADE FABRIC 88.25"-ISLAND-SLATE(KIT) 211191
ROLLER SHADE FABRIC 93.5"-15"-MOCHA(KIT) 189540
ROLLER SHADE FABRIC 93.5"-15"-SLATE(KIT) 189542
ROLLER SHADE FULL SCREEN 93.5"-79"-MOCHA(KIT) 214253
> ROLLER SHADE FULL SCREEN 93.5"-79"-SLATE(KIT) 214298
ROLLER SHADE SCREEN 93.5"-ZENCKIT)-MOCHA 211188
ROLLER SHADE SCREEN 93.5"-ZEN(KIT)-SLATE 211189
ROLLER SHADE FABRIC 93.5"-1SLAND-MOCHA(KIT) 211192
ROLLER SHADE FABRIC 93.5"-1SLAND-SLATE(KIT) 211193
3 SCREEN RESTRAINT BRACKET+TAPE-(KIT)-MOCHA 201181
SCREEN RESTRAINT BRACKET+TAPE-(KIT)-SLATE 201182
4 |SCREEN BRACKET 45D-REPLACEMENT KIT 189981
TITLE
COVANA SCREEN AND SHADE GEN 3
g MATERIAL: FINISH:
&oit SEE TABLE |2
DRAWN BY:|CHECK BY:|APP. BY: |DATE: SCALE REV. PAGE
JA. ML | 2013704729 [€8) S—F|NT.S. [0AsIS-SP3| | 171




®
]

(Tl FWPFr in

FRAME IS SHOWN
FOR REFERENCE ONLY

No | OTY DESCRIPTION PART No.
| . CLAMP QUTSIDE BRACKET-MOCHA 196473
8 CLAMP OQUTSIDE BRACKET-SLATE 200039
) 16 [M6-1.0 x 20mm PHILIPS PAN HEAD MACHINE SCREW-Z/P-MOCHA 202006
(+1)IM6-1.0 x 20mm PHILIPS PAN HEAD MACHINE SCREW-Z/P-SLATE 202005
3 | 18 /4" SAE FLAT WASHER-Z/P-MOCHA 201999
(+1)]1/4" SAE FLAT WASHER-Z/P-SLATE 201998
10 ) 16 |48 x 1/2" SQUARE #2 PAN HEAD SELF DRILLING SCREW-Z/P-MOCHA | 202010
(+1)]48 x 1/2" SQUARE #2 PAN HEAD SELF DRILLING SCREW-Z/P-SLATE | 202009
s | 16 5/16"-18 x 2" HEX CAP SCREW-Z/P-MOCHA 202001
(+1)15/16"-18 x 2" HEX CAP SCREW-Z/P-SLATE 202000
6 (ff) 5/16"1D x 1/2"0D x I/16"THK NYLON FLAT WASHER 198684
] 16 |5/16"-18 HEX NYLON LOCK NUT-Z/P-MOCHA 202003
(+1)[5/16"-18 HEX NYLON LOCK NUT-Z/P-SLATE 202002
8 | |#2 X 2" ROBERTSON (SQUARE) DRIVE BIT 188924
9 8 |[STICKER COVANA SAFETY (FRENCH) 189199
11 10 | | COVANA USER-MANUAL-GEN 3 202557
11 | |COVANA INSTALLATION-SERVICE-MANUAL-GEN 3 202558
0 | MARKER MOCHA 201234
MARKER SLATE 201235
12
9
DESCRIPTION PART No.
PART“S BOX FOR COVANA-MOCHA 201146
PART'S BOX FOR COVANA-SLATE 201147
TITLE
COVANA GEN 3 PART’S BOX
g MATERIAL: FINISH:
5 ] .
g
ot SEE TABLE[:
DRAWN BY:|[CHECK BY:|APP. BY: |DATE: SCALE [T ] REV. PAGE
NO_ | DATE REVIS 10N v | JA. ML |2013/04/26 |€8) =|NT.S.oasis-spd | 1/1




No | QTY DESCRIPTION PART No.
POST ASS“Y NO. I-MOCHA 201331
! ! POST ASS’Y NO.I-SLATE 201366
POST ASS’Y NO.2-MOCHA 201328
¢ ! POST ASS’Y NO.2-SLATE 201367
FRAME-86-38-2.5-2310-W/HOLES -MOCHA- | 200244
’ ! FRAME-86-38-2.5-2310-W/HOLES-SLATE- | 200245
OPERATOR COVANA-ULCI/2HP-115V/IPH-60HZ-40:1) 189275
4 ! OPERATOR COVANA-CE(1/2HP-220V/IPH-50HZ-40:1) 189274
5 2 |U-PLATE 1:1/4-2-2-1/8THK 187349
6 2 |410-1RI198PCINCL. I C/L)(CR) 189202
1 4 |CHAIN BINDER 187348
3 4 |PLATE 4X5/8X12GA(1 HOLE) 187235
9 4 |#10-12 x 1/2" SQUARE PAN HEAD SHEET METAL SCREW Z/P 202108
3/16-18-2(HEX CAP SCREW-Z/P)-MOCHA 202001
0 ! 3/16-18-2(HEX CAP SCREW-Z/P)-SLATE 202000
Il 20 |5/16"1D x [/2"0Dx 1/16"THK NYLON FLAT WASHER 198684
3/16-18 HEX NYLON LOCK NUT-Z/P-MOCHA 202003
2 ! 2/16-18 HEX NYLON LOCK NUT-Z/P-SLATE 202002
|/4-20-2(HEX CAP SCREW-Z/P-MOCHA 202016
'3 ° |/4-20-2(HEX CAP SCREW-Z/P)-SLATE 202015
|/4-20 HEX NYLON LOCK NUT-MOCHA 201997
a ° |/4-20 HEX NYLON LOCK NUT-SLATE 201996
1) 2 | 1/4-20-3/4(CARR.BOLT)-Z/P 185997
16 2 | 1/74-20 HEX NYLON LOCK NUT 156435

FOR OPTIONAL CONFIGURATION WHEN THE OPERATOR IS
INSTALLED ON THE LONG SIDE (LS), SEE DRAWING P-24606.

DESCRIPTION PART No.
MOTOR SIDE FRAME ASS’Y-UL-MOCHA 201321
MOTOR SIDE FRAME ASS‘Y-UL-SLATE 201365
MOTOR SIDE FRAME ASS’Y-CE-MOCHA 204113
DETAIL A MOTOR SIDE FRAME ASS‘Y-CE-SLATE 204115
TITLE
MOTOR-SIDE FRAME ASS’Y GEN3
MATERIAL: FINISH:

] 7 ARTICLE
e 94-1/2" REF. —— MICE SEE TABLE

TOLERANCES
IF NOT SPECIFIED)

DRAWN BY:|CHECK BY:[APP. BY: D;TE: SCALE DWG. # REV. PAGE
L2400mm] NO. | DATE REVISION BY | JA. ML |2012/10/03 €8> =F|NT.S.|oasissps| | 1/1




No | QTY DESCRIPTION PART No.
POST ASS“Y NO. I-MOCHA 201331

! ! POST ASS’Y NO.I-SLATE 201366
POST ASS’Y NO.2-MOCHA 201328

¢ ! POST ASS’Y NO.2-SLATE 201367

il 3 I FRAME-86-38-2.5-2441-W/HOLES-MOCHA- I -L3S 202801
FRAME-86-38-2.5-2441-W/HOLES-SLATE-I-LS 202802

OPERATOR COVANA-ULCI/2HP-115V/IPH-60HZ-40:1) 189275

4 ! OPERATOR COVANA-CE(1/2HP-220V/IPH-50HZ-40:1) 189274

5 2 |U-PLATE 1:1/4-2-2-1/8THK 187349

LI 2 |410-1R208P (INCL.I1 C/L)(CR) 194697
1 4 |CHAIN BINDER 187348

3 4 |PLATE 4X5/8X12GA(1 HOLE) 187235

9 4 |#10-12 x 1/2" SQUARE PAN HEAD SHEET METAL SCREW Z/P 202108
3/16-18-2(HEX CAP SCREW-Z/P)-MOCHA 202001

0 ! 3/16-18-2(HEX CAP SCREW-Z/P)-SLATE 202000
0 Il 20 |5/16"1D x [/2"0Dx 1/16"THK NYLON FLAT WASHER 198684
3/16-18 HEX NYLON LOCK NUT-Z/P-MOCHA 202003

2 4 2/16-18 HEX NYLON LOCK NUT-Z/P-SLATE 202002
|/4-20-2(HEX CAP SCREW-Z/P)-MOCHA 202016

'3 ° |/4-20-2(HEX CAP SCREW-Z/P)-SLATE 202015
|/4-20 HEX NYLON LOCK NUT-MOCHA 201997

a ° |/4-20 HEX NYLON LOCK NUT-SLATE 201996

15 2 | 1/4-20-3/4(CARR.BOLT)-Z/P 185991

16 2 | 1/74-20 HEX NYLON LOCK NUT 156435

+SPECIFIC PARTS NEEDED FOR OPTIONAL CONFIGURATION WHEN
THE OPERATOR 1S INSTALLED ON THE LONG SIDE (LS)

DESCRIPTION PART No.

MOTOR SIDE FRAME ASS'Y-UL-MOCHA-LS 202866

MOTOR SIDE FRAME ASS Y-UL-SLATE-LS 202865

S50 iL a |MOTOR SIDE FRAME ASS'Y-CE-MOCHA-LS 204114

MOTOR SIDE FRAME ASS Y-CE-SLATE-LS 204116

TITLE
MOTOR-SIDE FRAME ASS“Y-LS GEN3
é MATERIAL: FINISH:
ARTICLE 1534

————99-3/4" REF. —— o el
L2533mm] NO. | DATE REVISION BY | JA. ML |2012/10/03 |€8) =—}|NT.S.|oasis-sPs| | 1/1




APROX. WEIGHT

.84 Lb | 0.84 Kg

[}

52-1/4 REF.
[1327mm]

No |Qty DESCRIPTION PART No.

U-PLATE 4.1-52:7/8-2-1/8THK-MOCHA 200042
! ! U-PLATE 4.1-52:17/8-2-1/8THK-SLATE 196476
2 | 2 |U-PLATE 1:1/4-1.6-3-1/8THK 187352

1/74"-20 x 3/4" ROUND HEAD CARRIAGE BOLT-Z/P-MOCHA 202014
B 1/74"-20 x 3/4" ROUND HEAD CARRIAGE BOLT-Z/P-SLATE 202013
4 | 4 |1/74"-20 HEX NYLON LOCK NUT-Z/P 156435

* ONLY FOR STANDARD CONFIGURATION WHEN THE OPERATOR IS

INSTALLED ON THE SHORT SIDE.
FOR LONG SIDE (LS) OPTIONAL CONFIGURATION,
SEE DRAWING P-24607

DESCRIPTION PART No.
ENTRANCE-SIDE PLATE ASSY-MOCHA 201333
ENTRANCE-SIDE PLATE ASS“Y-SLATE 201371

TITLE

ENTRANCE-SIDE PLATE ASS”

Y GEN3

MATERIAL:

TOLERANCES

IF NOT SPECIFIED)

o0t SEE TABLE

FINISH:

DRANN BYJCHECK BY.|APP. BY: |DATE:

NO.

DATE

REVISION

BY

REV. PAGE

SCALE DWG. #
JA ML | 201271070563 =F|NT.S.|oasissp7| | 1/1




APROX. WEIGHT

1.97 Lb | 0.89 Kg

57-1/2 REF.
[1460mm]

No |Qty DESCRIPTION PART No.

U-PLATE 4.1-37:1/2-2-1/8THK-LS-MOCHA 202183
| | U-PLATE 4.1-57:1/2-2-1/8THK-LS-SLATE 202182
2 | 2 |U-PLATE I:1/4-1.6-3-1/8THK 187352

1/74"-20 x 3/4" ROUND HEAD CARRIAGE BOLT-Z/P-MOCHA 202014
B 1/74"-20 x 3/4" ROUND HEAD CARRIAGE BOLT-Z/P-SLATE 202013
4 | 4 |1/74"-20 HEX NYLON LOCK NUT-Z/P 156435

* ONLY FOR OPTIONAL CONFIGURATION WHEN THE OPERATOR IS
INSTALLED ON THE LONG SIDE (LS)

FOR STANDARD CONFIGURATION,

SEE DRAWING P-24599

DESCRIPTION PART No.
ENTRANCE-SIDE PLATE ASS“Y-MOCHA-LS 202861
ENTRANCE-SIDE PLATE ASS“Y-SLATE-LS 202868

TITLE

ENTRANCE-SIDE PLATE ASS'Y LS GEN3

ARTICLE
CODE :

SEE TABLE

TOLERANCES
IF NOT SPECIFIED)

MATERIAL:

FINISH:

NO.

DATE

REVISION

BY

DRAWN BY:

JA

CHECK BY:[APP. BY:

ML.

2012/10/05 | €8y =

SCALE

N.T.S.

DWG. # REV.

OASIS-SP8

PAGE

171




APROX. WEIGHT No | QTY DESCRIPT ION ARTICLE CODE

37Lb [16.7 Ko |[ | | [SLEEVE ASSEMBLY WITH WINTER SEAL-MOCHA 201177

SLEEVE ASSEMBLY WITH WINTER SEAL-SLATE 201176

2 | 1 [VERTICAL POST-ASS’Y RIGHT(GEN?) 188970

4 | | [VERTICAL POST-FOOT-MOCHA 200253

VERTICAL POST-FOOT-SLATE 200254

, | | [3/8"-24 x 1" BUTTON HEAD SOCKET CAP SCREW-7/P-MOCHA 202018

- 3/8"-24 x 1" BUTTON HEAD SOCKET CAP SCREW-7/P-SLATE 202017

¢ | | [BUSHING(9.6-12.5-8 5FL 18.0-2.5)AL-MOCHA 202872

BUSHING(9.6-12.5-8.5FL 18.0-2.5)AL-SLATE 202873

6 | 2 [1/4"-20 x 2-1/4" HEX CAP SCREW 7/P 18880

7 | 2 [1/74"-20 HEX NYLON LOCK NUT-Z/P 156435

- g | | |M6-1.0 x 20mm PHILIPS PAN HEAD MACHINE SCREW-MOCHA 202006

M6-1.0 x 20mm PHILIPS PAN HEAD MACHINE SCREW-SLATE 202005

9 | 1 [0.257"1D x 0.5"0D x 0.125" THICK NYLON FLAT WASHER 202158

10 | 1 |M6-1.0 (PANEL NUT) 202159

|

g TS WARN ING
{H"ﬂ‘ "”ﬁW PACKAGING LOCK BRACKET MUST
e L BE REMOVED PRIOR TO OPERATE
11l THE COVANA

DESCRIPTION ARTICLE CODE
POST ASS’Y NO. I -MOCHA 201331
POST ASS’Y NO.|-SLATE 201366

TITLE

POST ASS“Y NO.I-GEN3

MATERIAL: FINISH:

TOLERANCES
IF NOT SPECIFIED)

CobES'E  SEE TABLE

DRAWN BY:(CHECK BY:(APP. BY: D;TE.' SCALE DWG. # REV. PAGE
NO. | DATE REVISION BY | JA. ML. |2012/10/01 6 N.T.S. |oAsIs-sP9 171




PACKAGING LOCK BRACKET MUST
BE REMOVED PRIOR TO OPERATE
THE COVANA

APROX. WEIGHT || No | OTY DESCRIPTION ARTICLE CODE
37 Lb [16.7 Kg|[ | |, [SLEEVE ASSEMBLY WITH WINTER SEAL-MOCHA 201177
SLEEVE ASSEMBLY WITH WINTER SEAL-SLATE 201176
2 | | |VERTICAL POST-ASS'Y RIGHT(GEN2) 188970
. | | |VERTICAL POST-FOOT MOCHA 200253
VERTICAL POST-FOOT-SLATE 200254
o | | [3/87-24 s 1" BUTTON HEAD SOCKET CAP SCREW-Z/P-MOCHA 202018
3/8"-24 x 1" BUTTON HEAD SOCKET CAP SCREW-Z/P-SLATE 202011
. | | |BUSHING(3.6-12.5-8.5FL 18.0-2 5)AL MOCHA 202812
BUSHING(9 6-12.5-8.5FL 18.0-2.5)AL-SLATE 202813
174"-20 X 2-1/4" HEX CAP SCREW 7/P 18880
174"-20 HEX NYLON LOCK NUT-Z/P 156435
5 | | [M61.0 x 20mm PHILIPS PAN HEAD WACHINE SCREW-MOCHA 202006
M6-1.0 x 20mm PHILIPS PAN HEAD MACHINE SCREW-SLATE 202005
9 | 1 [0.257"1D x 0.5°0D x 0.125" THICK NYLON FLAT WASHER 202158
10 | | |M6-1.0 (PANEL NUT) 202159
eul][I03 H[[[ 1
sl J
MMHL J MMJF : ‘
TSl <
M WARN ING R
N
\ I

e

// %
K ff\ 0 ¥
|| //
'Y \@ //
\\

DESCRIPTION ARTICLE CODE
POST ASS“Y NO.2-MOCHA 201328
POST ASS’Y NO.2-SLATE 201367

TITLE

POST ASS“Y NO.2-GEN3

MATERIAL: FINISH:

TOLERANCES
IF NOT SPECIFIED)

o0t SEE TABLE

DRAWN BY:[CHECK BY:(APP. BY: D;TE.' SCALE DWG. # REV. PAGE
NO. | DATE REVIS ION By | JA ML |2012/10/01 [€3=}|NTS.|oasis-sp1 | 171




APROX. WEIGHT ][ No [ OTY DESCRIPTION ARTICLE CODE
37 Lb [ 167 Kg]| | , |SLEEVE ASSEBLY WITH WINTER SEAL-WOCHA 201177
SLEEVE ASSEMBLY WITH WINTER SEAL-SLATE 201176
2 | | |VERTICAL POST-ASS'Y LEFT(GENZ) 188969
.|, [VERTICAL POST-FOOT-MOCHA 200253
VERTICAL POST-FOOT-SLATE 200254
o | | |3/8"-24 x I BUTTON HEAD SOCKET CAP SCREW-Z/P-MOCHA | 202018
3/8"-24 1 1" BUTTON HEAD SOCKET CAP SCREW-2/P-SLATE | 202017
. | | |BUSHING(9 6-12.5-8 5FL 16.0-2 5)AL-HOCHA 202812
BUSHING(9.6-12.58.5FL 18.0-2.5)AL-SLATE 202813
2 [1/4"-20 X 2-1/4" HEX CAP SCREW 1/P 18880
7 | 2 |1/4"-20 HEX NYLON LOCK NUT-Z/P 156435
< | | |M6-1.0 s 20nm PHILIPS PAN HEAD MACHINE SCREW-HOCHA 202006
MG-1.0 x 20mm PHILIPS PAN HEAD MACHINE SCREW-SLATE 202005
9 | 1 [0.251"1D x 0.5°0D x 0.125" THICK NYLON FLAT WASHER 202158
10 | 1 [M6-1.0 (PANEL NUT) 202159
T ll
I
gt
| | WARN ING

PACKAGING LOCK BRACKET MUST
BE REMOVED PRIOR TO OPERATE
THE COVANA

DESCRIPTION ARTICLE CODE
POST ASS 'Y NO. 3-MOCHA 201329
POST ASS 'Y NO.3-SLATE 201368

TITLE

POST ASS“Y NO.3-GEN3

MATERIAL: FINISH:

TOLERANCES
IF NOT SPECIFIED)

o0t SEE TABLE

DRAWN BY:(CHECK BY:(APP. BY: D;TE.' SCALE DWG. # REV. PAGE
NO. | DATE REVISION BY | JA. ML. |2012/10/01 6 N.T.S. oAsis-sp11 174




APROX. WEIGHT No | QTY DESCRIPT ION ARTICLE CODE
37 Lb [16.7 kg ][ | | [SLEEVE ASSEMBLY WITH WINTER SEAL-MOCHA 201177
SLEEVE ASSEMBLY WITH WINTER SEAL-SLATE 201176
2 | | |VERTICAL POST-ASS'Y LEFT(GEN2) 188969
o | | [VERTICAL POST-F0OT-MOCHA 200253
VERTICAL POST-FOOT-SLATE 200254
. | | [3/87-24 x 1" BUTTON HEAD SOCKET CAP SCREW-Z/P-MOCHA 202018
3/8"-24 x 1" BUTTON HEAD SOCKET CAP SCREW-Z/P-SLATE 202017
¢ | | [BUSHING(9.6-12.5-8.5FL 18.0-2.5)AL-MOCHA 202872
BUSHING(9 6-12.5-8.5FL 18.0-2.5)AL-SLATE 202873
2 | 174"-20 X 2-1/4" HEX CAP SCREW Z/P 188801
T | 2 |1/74"-20 HEX NYLON LOCK NUT-Z/P 156435
’////<:::> 5 | | [M6-1.0 x 20mm PHILIPS PAN HEAD MACHINE SCREW-MOCHA 202006
M6-1.0 x 20mm PHILIPS PAN HEAD MACHINE SCREW-SLATE 202005
9 | 1 0.257"1D x 0.5"0D x 0.125" THICK NYLON FLAT WASHER 202158
10 | | |M6-1.0 (PANEL NUT) 202159
TTTTTT
p—ttlN mﬁ I
@TLQLLLL u&%@
s
It WARN NG :
H%ﬁﬂ%%$im@%%% PACKAGING LOCK BRACKET MUST
T BE REMOVED PRIOR TO OPERATE
THE COVANA
DESCRIPTION ARTICLE CODE
POST ASS'Y NO.4-MOCHA 201330
POST ASS'Y NO.4-SLATE 201369

TITLE

POST ASS Y NO.4-GEN3

MATERIAL: FINISH:

TOLERANCES
IF NOT SPECIFIED)

o0t SEE TABLE

DRAWN BY:(CHECK BY:(APP. BY: D;TE: SCALE DWG. # REV. PAGE
NO. | DATE REVISION BY | JA. ML. |2012/10/01 6 N.T.S. joAsIs-sP12 171




e

%
%
&

3

o
&
3

<
O

Q
R

v
2>
22
bodete!
KL
b

O

05038
SRR
K2
KR
90

&

&

e

2R
QR
%%

N
2R
%
K
&
K
2R
2%

Q&
03,
000

o2

oV
3
%
000
000

<

KN
100
0o
5%

V%
Do

&
S
&%
S

Q
Q

oVa
&K
0
0
2

'V
"
0%
S

%
&

>
&
000

7
K5
S

%
RS

Ve

KRR
%%
KK

Ve
R

SN
RS
120202020 % % %!

%

KN
&
5

v
&
5

<
&
£
5%

<X
QK2

WVoVa Y% % % %Yo
CRRRIKEREKLKR
CRHRHRRKS
KR,
RCERAR

0:0
DS %%

00303058
QKKK
SRS
Patedotede!

Ve
0s0.0.0. 009,99,

VA VaVaVaVaV,
OIS
SRR
SRRKRRKRS
RIS

Q

'V
2%
Pode!
35
%

X

SRRRL
SRS
2R

)

&

%
55

(5
&8
0000
KK

Q

e

SN
SRRARRALIKS:

SOTITTIITR
IR

SROKKKKK

KIS
LERRRN
XS &
RIRIRRRRRKS

R

XD
2K
KAXXXL

(XXX
9.0.9.0.0.9.9,
0.0.0.9.9.9,
R
K

Q
0% %%
QRREKL

Voo % % Y% % % Ve Yo Yo Y Y Vo
90%%% 000:.:’:.:::’:’:.::0 >

QS
OO sa s sesesetetetetoteteds
SRRRRRRS

% %
LREKKRRLLS

RRKR

A

- T RETROFIT

DETAIL

KIT

/)

—_—

A
e

( ~o

A

8X CABLE HOOKS
/ ] USE TO FIX HARNESS
/ ON THE COVANA ROOF.

| I V)

A4

22mm PUSH
A 3 nEARLY

BUTTON DETAILS
MAKE CONTACT
POLARIT

Y

POS. 1, — POS.2
A% A3

— L

10 LED CONTROLLER ADAPTOR HARNESS.
SUPPLIED WITH THE CONTROLLER

SEE DETAIL B

>
@)l

7

g

>
)]

13INYd Y108

=

waoD
e o )
e
o o s
(-
o —
Arauve

e
ml’-.:
v

oo
c@
¥
@vas

PARTS SPECIFICATION
ELECTRIC & WIRING SPECIFICATION
\\ PART| QTY §;’R@r| aTY | ELECTRICAL SPECIFICATION ARTICLE CODE
£§§\ 1 1 |COVANA LIGHT KIT RETRO FIT 213171
11| 1 | COVANA LIGHT KIT MAIN HARNESS 211829
BATTERY SOLAR CONTROLER, 12V/6A
121" | SEE DETAL B FOR WIRING. 211697
SOLAR PANEL 12VDC/5W ASSEMBLY

31 ' | WITH MOUNTING TAPE 212882
14| 4 | COVANA LIGHT CABLE HOOK 202019
22mm NON—ILLUMINATED FLUSH AND N,/O MAINTAINED

2 1 |PUSH BUTTON WITH PLASTIC BEZZEL ASSEMBLY 200883
240Vac—10A, IP66. SEE DETAIL C

3 | 1 | COVANA LIGHT 10 LED CONTROLLER 200895
COVANA LIGHT LENS 3", REAR ACCESS CLEAR LENS

4 1 GASKET AND NUTS, TO ORDER WITH ITEM 12 200922
4 LED CABLE ASSEMBLY

5| 4 | SEE DETAL A 200896
4 LED CABLE LED BULLET LENS

6 | 18 | SeE DETAL A 200897
4 LED CABLE LED NUT

7| 18 | SeE DETAL A 200898
4 LED CABLE LED O-RING

8 | 18 | SEE DETAL A 200899

9 1| 12vDC—1.4An BATTERY 200882

10| 1 | cap 1/2-3/a-viNvL 203028

11| 8 | COVANA LIGHT CABLE HOOK 202019

12 | 1 | COVANA LIGHT REFLECTOR HOUSING 202817

_— —

SUNSAVER—BL
@

TITLE

COVANA LIGHT ASSEMBLY OPTION —

GEN 3

ARTICLE
CODE:

201287

NO.

DATE

REVISION

BY |av " E.B.|5

APP. F:.F).

DATE: 2010/02,/05

MATERIAL FINISH
SCALE DWG # REV. PAGE
<§> E N.T.S.|oAsIs-sP13| 4 | 1/1






